

CLEVELAND TIN - GEOLOGY DEPT.

SAMPLE ASSAY DATA

FINAL ASSAY REPORT

COST CODE: 115-C
 COMPILATION DATE: 12-11-82
 COMPILED BY: JS
 ASSAY DATES:

PAGE 1 OF 1

SAMPLE NUMBER	D.D.H. NUMBER	FACE/SLOPE			Σ	FROM	TO	LENGTH	ROCK TYPE	%SnT	%SnS	%Cu	%WO ₃	%MoS ₂	%Bi	%CaF ₂
		LENS	LEVEL	DATE												
401 213 -	1547					95.9	106.9	1.0	L	0.49	0.03	0.06				
214						76.9	17.9	1.0	L	0.63	0.03	0.11				
215						79	78.9	1.0	L	0.46	0.07	0.25				
216						98.9	79.9	1.0	L	0.44	0.06	0.17				
217						19.9	100.9	1.0	L	0.29	0.04	0.29				
218						100.9	101.9	1.0	L	0.75	0.04	0.13				
219 -						101.9	102.7	1.0	L	0.48	0.06	0.16				
						95.9	102.9	7.0		0.59	0.05	0.17				
401 220						105.8	109.8	1.0	L	0.60	0.08	0.16				
221						109.8	110.8	1.0	L	0.58	0.09	0.18				
222						110.8	111.8	1.0	L	0.84	0.07	0.17				
223						111.8	112.8	1.0	L	0.38	0.08	0.14				
401 224						112.8	114.0	1.2	L	0.87	0.09	0.22				
						108.8	114.0	5.2		0.66	0.08	0.18				

44 439